
 
 
 

                                                                                                        
    

 

 

ENGINEERING REPORT 
FOR THE 

RIVER GLEN HOMEOWNERS ASSOCIATION 

 

SITE LOCATION APPLICATION AND  
WASTEWATER UTILITY PLAN 

JUNE 2013 



ENGINEERING REPORT 

SITE LOCATION ApPLICATION AND 

WASTEWATER UTILITY PLAN 

FOR 

RIVER GLEN HOMEOWNERS ASSOCIATION 

JVA, Inc. 
1319 Spruce Street 
Boulder, CO 80302 

phone: 303-444-1951 
fax: 303-444-1 957 

JV A Project No. 1862.3c 

JUNE 2013 



TABLE OF CONTENTS 

SECTION 1 - EXECUTIVE SUMMARY ..... .... .. .•..•.. ... ... ....... .. .. . ... .. ...... . .••...... .... .. •. .. .. ....... ..... .. .. . .... . . 1 
INTRODUCTION . .. ..... . . ................ . .. ... .... .•.. ... ... ... ........ .. .. . ... .. ... .. .•... ... .. .. ... ... .. ..... .. ... . .... .. •.. .•.. 1 
[...]
improvements plan.  307 linear feet of the 523 linear feet were highly recommended to be 
repaired to address the most significant infiltration issues.   

The HOA has already conducted the repair recommended to address the pipe offset.  
Additionally, 731 linear feet of sanitary sewer main is scheduled to be lined using a CIPP 
process in December of this year (2012).  The estimated cost from the contractor is $23,800.  The 
HOA is intending to continue to budget this amount in their annual O&M budget to continue the 
recommended collection system improvements.   

The impact of these improvement on the per capita flow are currently unknown.  However, it 
was estimated that reduction of 11 gpcd will occur as a result of these efforts.  The wastewater 
flow projections in Section 2 have taken this reduction into account.    

FINANCIAL STATUS AND USERS 

For 2012, the River Glen HOA users will pay $200 per quarter for WWTF expenses, or a 
monthly fee of $66.67 per connection.  The built-out lots in the Riverside Farms development 
will pay $150 per quarter, or $50.00 per month.  Undeveloped, platted lots in the Riverside 
Farms development will pay $54 per quarter, or $18.00 per month.  These rates are higher than 
the state average of $16.42 per month.  The River Glen HOA does not have any outstanding debt 
related to its wastewater system.  The current operation and maintenance cost for the collection 
system and the WWTF is approximately $30,000 per year, including the contract operator’s 
salary and one-time expense items. See Appendix E for expense and revenue reports from 2009 
thru 2011 and a summary of the operation and maintenance costs.   



River Glen HOA WWTF 
Preliminary Engineering Report 18 

SECTION 4 – PROJECT PURPOSE AND NEED 

COMPLIANCE 

The River Glen HOA was notified by CDPHE on September 15, 2011 that their next discharge 
permit (beginning January 2017) will include effluent limits for ammonia and chlorine residual.  
As discussed in Section 3, the existing WWTF is not capable of meeting the 2017 discharge 
permit limits.  In order to meet these limits, the River Glen HOA will need to replace the existing 
WWTF or connect to the Berthoud WWTP.    

SECURITY 

The site of the existing WWTF is fenced and both the influent pumping stations and chlorine 
building are locked.  There have been no security issues to date.  The aeration lagoons and 
polishing ponds are located on private property, which is also fenced. 

OPERATION AND MAINTENANCE (O&M) 

The existing WWTF was constructed in 1974 and has been repaired and maintained since that 
time.  The operation of the facility has been contracted to Sterkel Operations since 2008.  The 
system has limited redundancy and inadequate controls.   

Sterkel Operations continues to operate the WWTF.  Their Operator-in-Responsible-Charge 
(ORC) is a Class C operator, and therefore has the capability to operate the current facility and 
the proposed wastewater treatment facility or lift stations for the service area. 

Operational constraints with the existing WWTF are primarily associated with the lack of 
adequate controls to properly automate the system.   

There are no known concerns associated with water loss at the WWTF.  Concerns with the 
existing collection system have already been discussed at length in Section 3.   

GROWTH 

The existing WWTF is not adequate due to the technical limitations of the facility and the 
inability of the facility to meet the 2017 discharge permit limits.  The hydraulic capacity of the 
WWTF is 0.029 MGD.  The 20-year projected maximum month wastewater flow is 
approximately 0.022 MGD (75 percent of hydraulic capacity).  The 2012 maximum month 
wastewater flow is approximated 19,125 gpd which is 66 percent of the hydraulic capacity.   



River Glen HOA WWTF 
Preliminary Engineering Report 19 

The estimated growth, as discussed in Section 2, is minimal and averages approximately one 
EQR every three years.  The purpose of the proposed project is to provide the HOA with a 
solution to meet the 2017 discharge permit.   

The proposed alternatives will be evaluated for the 20-year planning period and buildout 
conditions.    



River Glen HOA WWTF 
Preliminary Engineering Report 20 

SECTION 5 – ALTERNATIVES ASSESSMENT 

DESIGN CRITERIA 

The four alternatives evaluated to meet the needs of the River Glen HOA included three options 
to consolidate with the Berthoud WWTP and one alternative to construct a new WWTF.  
Improvements to the existing WWTF were not considered, as this treatment process is not 
capable of achieving the required effluent limits.  The consolidation alternatives include a 
combination of new lift stations, modifications to the existing lift station, force mains and gravity 
sanitary sewer mains.  In designing these facilities, the buildout capacity will be used, because 
the design life of these facilities is longer than the 20-year planning period.  In addition, to 
provide the minimum velocity required by the State of Colorado Design Criteria for Domestic 
Wastewater Treatment Works (WPC-DR-1), 2 ft/s, through a 4-inch diameter force main, the 
minimum flow possible is 80 gpm, 115,200 gallons per day, or 2.03 ft/s.  Sizing pumping 
facilities for the 20-year planning period result in inadequate flow velocity in the 4-inch diameter 
force main.  Ultimately, this would require replacing the entire force main for the buildout 
population after the 20-year planning period.   

The pumping facilities, per WPC-DR-1, are to be designed for the projected peak hour flow.  All 
of the alternatives that involve pumping facilities will therefore be designed for the buildout peak 
hour flow, 99,000 gpd.   

The alternative to build a new WWTF will also be designed for the buildout conditions in order 
to equally compare the four alternatives.  The WWTF will be designed based on the projected 
maximum month flow conditions per WPC-DR-1.  Costs for buildout design and the 20-year 
planning period have been calculated.  The selection of the alternative will be based on the 
buildout design cost evaluation, while the 20-year planning period costs have been calculated to 
satisfy requirements of the PER Checklist.  The 20-year planning period costs also did not 
generate a significant cost savings as compared to the buildout cost projections due to the nature 
of the alternatives.   

The  design parameters used in the evaluation of the treatment alternatives are shown in Table 6.  
All of the proposed alternatives have the capability to address surface discharge effluent limits, 
which take effect January 1, 2017.   



River Glen HOA WWTF 
Preliminary Engineering Report 21 

Table 6: Design Parameters 
Design Parameter Value 

(Influent) 

Value  

(Effluent) 

Flow (Maximum Month - Buildout) 31,000 gpd - 

Flow (Peak Hour - Buildout) 99,000 gpd  

Daily Peaking Factor 1.5 - 

Maximum Month Peaking Factor  1.25 - 

Hourly Peaking Factor 4 - 

Organic Loading 73.0 lbs BOD/day - 

BOD 250 mg/L 30 / 45 mg/L (30 day/ 7 day)

TSS 253 mg/L 75 / 110 mg/L (30 day/ 7 day)

NH3* 30 mg/L Range: 1.7 – 5.1 mg/L 

TRC*  0.019 mg/L Daily Max 

* Beginning January 1, 2017   

DESCRIPTION 

In analyzing treatment alternatives for this facility, several characteristics were considered 
critical to the ultimate selection of the system, including: 

 Footprint – The existing facility is located on approximately 8 acres of land.  However, the 
existing WWTF is located within the proposed FEMA 100 year floodplain.  Therefore, to 
minimize the area that has to be elevated, the footprint needs to be minimal.  

 Cost – The River Glen HOA is conscious of the cost of this project and does not want to 
place an unrealistic financial burden on its residents. 

 Proven Technology and Ease of Operation – The River Glen HOA wants to ensure that the 
technology selected is already approved by the State.  In addition, the operational aspects of 
the proposed technology must meet staff capabilities to operate and maintain. 

The following four alternatives were considered for further evaluation:  

 Alternative 1 – Wastewater Treatment Facility Upgrade (SBR) 
 Alternative 2 – Connection at to the Town of Berthoud Dry Creek Interceptor Sewer 
 Alternative 3 – Connection at the Berthoud Collection System (east of C.R. 15) 
 Alternative 4 – Connection at the Berthoud WWTP 

Each of these alternatives is presented in detail below, along with a preliminary opinion of 
probable cost (OPC). 

ALTERNATIVE 1 – WASTEWATER TREATMENT FACILITY UPGRADE (SBR) 

Sequencing batch reactors (SBR) are a batch variation of traditional activated sludge processes.  
SBRs allow for activated sludge biological treatment phases, including aeration and 
sedimentation, to occur within a single tank.  The SBR treatment cycle typically contains five 
phases; (1) Fill, (2) React, (3) Settle, (4) Decant, and (5) Idle.  The “fill” phase consists of the 
wastewater entering the reactor tank and mixing with the settled biomass from the previous 



River Glen HOA WWTF 
Preliminary Engineering Report 22 

cycle.  The basin may or may not be aerated during the fill phase.  The “react” or aeration phase 
consists of aeration of the reactor basin resulting in organic reduction through biological 
oxidation and nitrification.  In the “settle” or clarification phase the aeration and mixing is 
stopped to allow the suspended solids to settle.  The next phase is “decant” where the treated 
wastewater is decanted from top of the reactor tank.  The final “idle” phase is when the reactor 
tank is awaiting the start of the next SBR treatment cycle.  During the idle phase a portion of the 
settled solids are removed for digestion and sludge treatment. 

The proposed treatment process would include two SBR basins, a post-equalization (EQ) basin, 
an aerobic digester, influent flow meter, influent mechanical screening, and ultraviolet (UV) 
disinfection.  Each SBR basin contains a surface mixer, diffused aeration and a floating decanter.  
The post EQ basin will contain two submersible pumps that will pump the effluent to the UV.  
The aerobic digester will contain diffused aeration.  Additionally, a phosphorus filtration system 
was incorporated in the opinion of probable cost for this alternative, as effluent phosphorus 
limits are anticipated within the next ten years.  

Advantages: 

 Small footprint 
 SBRs can consistently perform nitrification, denitrification, and phosphorous removal if 

properly designed and operated 
 SBRs have a high operational flexibility and control 
 Fully automated process 
 HOA maintains wastewater treatment and cost 
 Utilize existing site 

Disadvantages: 

 Hydraulic profile impacts of batch process 
 Sludge production requires biosolids handling 
 Unknown future discharge requirements 
 Increased operator oversight  
 More permitting required 

The alternative was evaluated for the 20-year planning period and buildout.  Costs comparisons 
between the alternatives were conducted based on the buildout requirements.  A summary of the 
cost analysis for Alternative 1 is provided in Table 7.  

Table 7: Alternative 1 – Capital, O&M, and Present Worth (2012 Dollars) 
Description Capital  Annual O&M  20-year O&M 20-year Combined PV 

20-Year Planning Period $876,100 Varies  $1,221,000 $2,097,100 

Buildout   $933,000 Varies $1,221,000 $2,154,000 

A detailed breakdown of this estimate is provided in Appendix F.  A schematic of this alternative 
is provided in Figure 6. 





River Glen HOA WWTF 
Preliminary Engineering Report 24 

ALTERNATIVES 2 THRU 4 – CONSOLIDATION 
The River Glen HOA is located 0.5 miles from the Town of Berthoud's growth boundary and 
within a five-mile radius of the Berthoud WWTP.  The Berthoud WWTP has sufficient capacity 
to treat the additional wastewater flows from the River Glen HOA area and has agreed to 
proceed with a service agreement if one of these alternatives is selected.  Each of these 
alternatives incorporates Berthoud’s initial tap fee, $6,285 per connection (as a capital cost), and 
the associated monthly service fees (as an O&M cost), which include $27.06 per month per 
connection, and an additional $6.53 per month per 1,000 gallons.  The 86 total platted lots will 
be considered connections per the agreement with Berthoud WWTP regardless of their 
occupancy status and will be charged the initial tap fee and a $27.06 monthly base service fee.    

ALTERNATIVE 2 – CONNECTION TO THE BERTHOUD WWTP AT THE DRY CREEK 
INTERCEPTOR SEWER 
Alternative 2 connects flows from the River Glen HOA and Riverside Farms collection systems 
to the Dry Creek Interceptor Sewer.  Effluent from the Dry Creek Interceptor Sewer is treated at 
the Berthoud WWTP.  At the point of the Dry Creek Interceptor Sewer where the River Glen 
HOA flows would contribute, the sanitary sewer main is 21-inch PVC with 7.4 cubic feet per 
second (cfs) of capacity.  This sanitary sewer main and the sanitary sewer mains downstream, 
have sufficient capacity for the contributing flows from the River Glen HOA service area.   

This alternative would include modifications to the existing River Glen HOA lift station, a new 
force main within County Road 17, a gravity sanitary sewer to the connection point with the Dry 
Creek Interceptor Sewer, and a new force main addition from the Riverside Farms lift station.   

The Berthoud WWTP is considering an agreement where Berthoud would provide the operation 
and maintenance services of the proposed lift station, force main, and collection system.  This 
cost was included in the O&M costs for this alternative as $5 per connection per month.   

Advantages: 

 Decreased obligations associated with operating a wastewater treatment plant 
 Reduced operator oversight resulting from the Berthoud WWTP O&M services 
 Alignment within existing county right of way  

Disadvantages: 

 Berthoud WWTP could increase monthly fees  

The alternative was evaluated for the 20-year planning period and buildout.  A summary of the 
cost analysis for Alternative 2 is provided in Table 8.  



River Glen HOA WWTF 
Preliminary Engineering Report 25 

Table 8: Alternative 2 – Capital, O&M, and Present Worth (2012 Dollars) 
Description Capital  Annual O&M  20-year O&M 20-year Combined PV 

20-Year Planning Period $1,151,700 $50,100 $907,000 $2,058,700 

Buildout   $1,160,500 $50,100 $907,000 $2,067,500 

A detailed breakdown of this estimate is provided in Appendix F.  A schematic of this alternative 
is provided in Figure 7.   

ALTERNATIVE 3 – CONNECTION TO THE BERTHOUD WWTP AT THE BERTHOUD 
COLLECTION SYSTEM (C.R. 15) 
This alternative connects flows from the River Glen HOA and Riverside Farms collection 
systems to the Berthoud Collection System.  Effluent from the Berthoud Collection System is 
treated at the Berthoud WWTP.  At the point of the Berthoud Collection System where the River 
Glen HOA flows contribute, the sanitary sewer main is 24-inch PVC with 11.0 cfs of capacity.  
This sanitary sewer main and the sanitary sewer mains downstream, have sufficient capacity for 
the contributing flows from the River Glen HOA service area. 

For this alternative, effluent collected from the two Subdivisions flows via gravity to a point east 
of C.R. 15.  A lift station would be required to pump wastewater from this location, over the 
Little Thompson River to the Berthoud Collection System connection point, south of C.R. 6C.  
This alternative requires modifications to the existing Riverside Farms force main, easement 
acquisition for the alignment from River Glen HOA to C.R. 15, a new lift station at C.R. 15, and 
a new force main within C.R. 15 to the connection point with the Berthoud Collection System.   

The Berthoud WWTP has agreed to provide the operation and maintenance services of the 
proposed lift station, force main and collection system.  This cost was included in the O&M costs 
for this alternative as $5 per connection per month.   

Advantages: 

 Decreased obligations associated with operating a wastewater treatment plant 